K112211112 1361

320-0750 o 4

139

141—SEALANT
52 142—20W—50 OIL

150—-SEAL KIT
151—-GREASE
P.1 of 2. 70184-P17
3 2 O p— O 7 5 O ITEM HYDRO-GEAR Qry DESCRIPTION
NO PART NO
TEM HYDRO—GEAR ary DESCRIPTION 43 | 44130 1 WASHER-7/16 X 7/8 X .060
No PART NO 44 [ 70130 1 | DIFFERENTIAL ASSEMBLY
1 | 50074RM 1 | HOUSING, LOWER 1 | GEAR-DIFF. 50T
2 | 70255 1 | ASSEMBLY, UPPER HOUSING 2 | DIFF. COVER
1 | HOUSING, UPPER 2 | GEAR-BEVEL 15T
1 | BEARING=TRUNNION JOURNAL 2 | GEAR-PLANET 15T
3 | 9008000-0128 | 1 | SEAL-LIP 2 | JAM NUT
4 | 2003016 1 | RING-WIRE RETAINING 4 | BOLT- 1/4-20 X 1.38
5 | 2003052 1 RING—RETAINING 1 | AXLE SHAFT, RH
6 | 2003043 BEARING—SHAFT BALL
8 | 50551 1 | BEARING-THRUST 30X52X13 ; Ql)-:(kERlﬁgAglr_'o&
g | 2003087 1 | SWASHPLATE-VARIABLE 1 | sharT
13 | 70331 1 | BLOCK—CYLINDER ASS'Y.
1 | BLOCK—CYLINDER 52 | 50152 2 | WASHER-3/4 X 1.5 X .03
5 | PISTON 53 | 45076 2 | SEAL- .75 X 1.25 X .250
g E:ggn gggmg WASHER 57 | 50016 3 | BOLT, 3/8-24 X 2.5
14| 2003005 1 [ ARM—TRUNNION 5 e 2 | BOLT- 1/4-20 x 138
15 | 9008000-0126 | 1 | SEAL-LIP pilAs ;
5 | 2000015 1| ctisior 59 | 50002 2 | PIN-.50D X .43 ID X .750
18 | 50449 1 SHAFT-MOTOR 83 | 70132 1 JACK SHAFT/PINION GEAR ASSEMBLY
19 | 50552 1 | BEARING-THRUST 42X68X16 1 | 23T GEAR
23 | 70082 1 | BLOCK—CYLINDER (MOTOR) ASSY 1 | 10T PINION
1 | BLOCK—CYLINDER 1 | JACK SHAFT
; E:gg” SPRING 2 | CAPSCREW 6M X 20 LG
7 | PISTON SPRING WASHER 85 | 50550 12 WASHER J8 X 1 x5
24 | 45074 1| SEAL-LP 10X25X7 88 | 50154 2 | cAPSCREW éM X 20 LG
25 | 2003555 1 | ACTUATOR-BYPASS 8o | 20132 2 | WASHER 7/16 X 1 X 8
26 70250 1 KIT, CENTER SECTION 920 44121 2 BALL BEARING :
L | AT B S cEMBLY 91 | 50041 2 | SEAL, LP 0.75X1.00X0.158
Y | GENTER SECTION 92 | 2003014 1 | SPRING, BLOCK
1 DU BEARING 93 2003017 1 WASHER, BLOCK THRUST
3 | BOLT-3/8-24 X 2.5 13| 70109 1 CAP—VENT ASSEMBLY
1 | BUSHING, 1.02 X 1.1 X .67 1 | CAP—POPPET VALVE
27 | 45075 1 | SEAL-LIP 26X42X8 1 | PLASTIC VENT
Bl | 1| e wel oo 1| miG-om AsseLr
v 1 | ORING
30 | 70680 1 | KIT, BYPASS PLATE
30| 79080 1| S ALTER ELEWENT vaa| aatan 1 | PLASTIC HOSE FITTING
35 | 50126 1 | ARM—BYPASS 38| 4nes 1| SASILE NUT. 5/16-24
36 | 44870 1 | RING—RETAINING
3| Eors0 1 AR RETOATING 139| 50431 1 | COMPRESSION SPRING
38 | 44891 2 | PIN-ACTUATING 140| 50269 1 | NUT, HEX 5/16-24
39 | 50316 1 | BOLT-5/16—18 X 1-3/4 141| 50928 1 [ SEALANT
M| 70135 1 | BRAKE ROTOR/STATOR KIT 142 Bloz | 20W-50 Ol
4 | STATOR-BRAKE 150| 70312 1 | SEAL KIT
2 | ROTOR—BRAKE 151 | 50416 1 | GREASE
(A——
=g HydrorGeer

P.2 of 2. 70184-P17



